Western Kentucky University

TopSCHOLAR®

Barren County Industrial Reports for Kentucky Counties

1983

Industrial Resources: Barren County - Cave City

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/barren_cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Barren County - Cave City" (1983). Barren County. Paper 30.
https://digitalcommons.wku.edu/barren_cty/30

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Barren County by an authorized
[...]
weighted by the preponderance of firms in the larger cities and may be
somewhat higher than the rates paid in the smaller communities. Data
from these tabulations are available, upon request, from the Kentucky
Department of Economic Development, Frankfort, Kentucky 40601.

Area | - Western
Area 2 - Green River
Area 3 -  Southern
Area 4 -  Southeastern
Area 5 -  Louisville

Area 6 - Central
Area 7 -  Lexington-Bluegrass
Area 8 - Northern

Northeastern

camumir | B wanseaid

Associated Industries of Kentucky Area Wage Surveys



PER CAPITA PERSONAL INCOME

Percent
Area 1976 1980 Change
Barren County $4,787 $6,769 41.4
Labor Market Area
Range $3,221 - 5,040 $4,453 - 7,311 N/A
Kentucky 5,263 7,662 45.6
u. S. 6,367 9,511 49.4

Source: U. S. Bureau of Economic Analysis, Kentucky Economic Information
System, June 1982.

10




TRANSPORTATION

Rail

Line serving Cave City - Seaboard System Railroad

Services - Main line; one northbound and one southbound freight stops
daily; three northbound and three southbound through freights daily;
switching facilities; team track space for 25 cars; piggyback facil-
ities at Bowling Green, 31 miles southwest of Cave City.

For details on routing, schedules, rates, and services, contact:

Manager of Industrial Development
Seaboard System Railroad

P. 0. Box 32290

Louisville, Kentucky 40232

(502) 587-5228

Highways

Cave City is served by Interstate 65, U. S. 31W, and Kentucky
Route 90, all "AAA" rated, 80,000-pound gross load 1imit highways. 1-65
intersects with the Cumberland Parkway, 11 miles southwest of Cave City,
and with the Green River Parkway, 34 miles southwest near Bowling Green.
I-65 also provides access to the Western Kentucky Parkway and the Blue
Grass Parkway approximately 40 miles north of Cave City at Elizabethtown.

11




Truck Service

Company Home Office
Bestway Express, Inc.* 520 Lester Avenue

Nashville, Tennessee 37210
Bowling Green Express, Inc.** PTum Springs Road

P. 0. Box 1111

Bowling Green, Kentucky 42101
Interstate Motor Freight

System* 110 Ionia, N. W.
Grand Rapids, Michigan 49503
Mason and Dixon Lines, Inc.* P. 0. Box 969
Kingsport, Tennessee 37662
McLean Trucking Company* P. 0. Box 213

Winston-Salem, North Carolina 27102
Overnite Transportation

Company* P. 0. Box 1216
Richmond, Virginia 23209
Smith's Transfer Corporation* P. 0. Box 1000
Staunton, Virginia 24401
Thurston Motor Lines, Inc.* 600 Johnston Road

Charlotte, North Carolina 28206
United Trucking Service, Inc.** 8505 West Warren
Dearborn, Michigan 48126

Other Freight Services Nearest Shipping Center or Home Office
Purolator Courier Corporation*** Louisville, 86 miles
United Parcel Service**** Bowling Green, 31 miles
KATO Express, Inc. (air
cargo service)*xxx* Elizabethtown, 44 miles

Red Arrow Delivery Service****** Bowling Green, 31 miles
(a1l cargo service)

*Interstate service only.
**Interstate and intrastate service.

***For regular scheduled pickups or for occasional pickups, arrangements
must be made with the Louisville, Kentucky office of Purolator Courier
Corporation.

**x**For regular scheduled pickups or for occasional pickups, arrangements
must be made with the Louisville office of United Parcel service.
**x*x*Daily pickup and delivery service is available to and from Standiford
Field in Louisville. Arrangements for service should be made through

the home office in Elizabethtown.

**x*%**x*xDajly pickup and delivery service is available to and from Standiford
Field in Louisville, Kentucky, and Nashville Metropolitan Airport in
Nashville, Tennessee. Arrangements for service should be made through
the shipping center in Bowling Green.

12




HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
CAVE CITY, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway Time Highway Time
City Miles TL City Miles TL
Atlanta, Ga. 336 2 Los Angeles, Ca. 2,117 6
Baltimore, Md. 665 3 Louisville, Ky. 86 2
Birmingham, Ala. 288 2 Nashville, Tenn. 92 1
Chicago, I11. 378 2 New Orleans, La. 609 2
Cincinnati, Ohio 187 2 New York, N. Y. 827 3
Cleveland, Ohio 431 2 Pittsburgh, Pa. 467 2
Detroit, Mich. 446 2 St. Louis, Mo. 315 2
Knoxville, Tenn. 269 2

Note: Mileage computations are via the best interstate or primary
highways, not necessarily the most direct route of travel.

Sources: Rand McNally Interstate Road Atlas, 1981. Official Kentucky
Mileage Map, 1980. Delivery time - Bestway Express, Inc., 520 Lester
Avenue, Nashville, Tennessee 37210.

13



Local

Moore Field

Location 2 miles northeast of Glasgow; 9 miles south of Cave City
Runways : 1 paved
Length: 4,000 feet (600 feet overrun)
Traffic
Control: Wind sock
Lighting: Runway 1lights sundown to sunrise, VASI
Services: 100 octane, jet fuel, charter, flight instruction,

Air Freight

taxi, A & E repairs, rental cars available, hangar
rental, tug, and auxiliary power unit

Service: Chartered air freight service must be arranged
Nearest Scheduled Commercial Airline Service
Standiford Field
Location: 4 1/2 miles southeast of center of Louisville, Kentucky;
81 miles northeast of Cave City
Runways: 3 paved
Length: 7,800 feet; 7,250 feet; 5,000 feet
Traffic
Control: Control tower
Lighting: Runways, obstructions, beacon and approach and touch-
down Tights, center line on one runway
Services: Continental, Delta, Eastern, Ozark, Piedmont, TWA, United

Air Freight
Service:

USAir, Wright, Allegheny Commuter; fuel - 100 and jet;
storage; minor A & P repairs; APU, charter, oxygen,
survival equipment; taxi, car rentals, limousine,
courtesy car, public transit; weather information;
restaurant, snack bar

Air freight terminal

Bus - Southern Greyhound Bus Lines
Taxi - One company, 24-hour service.

Rental Services - Truck and trailer rentals available in Cave City, car
rentals available in Glasgow, 11 miles from Cave City.

Water

Cave City is approximately 86 miles southwest of the Ohio River at
Louisville, Kentucky, where port facilities are available. Louisville
has also been classified as a Foreign Trade Zone and offers complete
U. S. Customs services for exports and imports.

In addition, Cave City is approximately 88 miles east of the Green

River at Paradise, Kentucky. A 9-foot navigation channel is maintained
on the Green River from Paradise to the Ohio River.

14



POYER AND FUEL

Electricity

Company serving Cave City and part of Barren County - Kentucky Utilities
Company
Source of power - Kentucky Utilities Company
Total generating capacity - 2,639,100 KW*
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

One Quality Street

Lexington, Kentucky 40507

(606) 255-1461

Company serving most of Barren County - Farmers Rural Electric
Cooperative Corporation
Source of power - East Kentucky Power Cooperative
Total generating capacity - 1,304,000 KW
For industrial rates contact:

Industrial Development Division
East Kentucky Power Cooperative
P. 0. Box 707

Winchester, Kentucky 40391
(606) 744-4812

and/or

Farmers RECC

504 South Broadway
Glasgow, Kentucky 42141
(502) 651-2191

Natural Gas

Company serving Cave City - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 6 inches (supplier)
Distribution mains - 2, 4 and 6 inches
Distribution pressure - 7 to 50 psi
Btu content - 1,000 per cubic foot
Specific gravity - .60
For rates and supplies contact:

Director of Marketing
Western Kentucky Gas Company
311 West Seventh Street
Owensboro, Kentucky 42301
(502) 685-3000

*A new generating unit is under construction in Carroll County. Due to be
completed in 1984, the unit will have a generating capacity of 511,000 KW.

15



Other Fuels

Propane
Amerigas - Ugite Division Pargas of Glasgow
North Highway 31W 214 Industrial Drive
Horse Cave, Kentucky 42749 Glasgow, Kentucky 42141

Doxol Propane

921 West Main Street

P. 0. Box 516

Glasgow, Kentucky 42141

Fuel o0ils

Distillate fuel oil -

Ashland 0i1, Inc. Paul Bridges 0i1 Company (Exxon)
National Turnpike Industrial Drive
Munfordville, Kentucky 42765 Glasgow, Kentucky 42141
Ashland Petroleum Company Tri-County 0i1 Company, Inc.
921 West Main Street (Shell)
Glasgow, Kentucky 42141 715 West Main Street
P. 0. Box 442
Glasgow, Kentucky 42141
Bale Qi1 Company LeRoy Williams 0i1 Company, Inc.
225 Main Street (Phillips 66)
Horse Cave, Kentucky 42749 South 31E

Glasgow, Kentucky 42141
Benedict and Benedict
103 East College
Glasgow, Kentucky 42141
Residual fuel 0il - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.

16



WATER AND SEWERAGE

Public Water Supply

Company serving Cave City - Green River Valley Water District*

Cave City, Kentucky 42127
(502) 773-2135

Source - Rio Spring and Green River

Treatment plant capacity - 4 million gallons per day

Average daily consumption - 1.9 million gallons

Peak daily consumption - 2.2 million gallons

Type treatment - Filtration, coagulation, sedimentation, and

| chlorination
Storage capacity - 3,060,000 gallons in the Green River Valley
Water District, including 560,000 gallons in Cave City

Size lines - 2, 3, 4, 6, 8, 10, and 12 inches

Average pressure - 80 psi

Average temperature - 60 degrees F.

MONTHLY WATER RATES

First 1,999 gallons $5.95 (Minimum bill)
2,000 - 5,000 gallons 1.60 per M gallons

5,000 - 10,000 gallons 1.50 per M gallons

10,000 - 20,000 gallons 1.40 per M gallons

20,000 - 30,000 gallons 1.30 per M gallons

30,000 - 40,000 gallons 1.10 per M gallons

40,000 - 80,000 gallons 1.00 per M gallons

Over 80,000 - .95 per M gallons

Tap-on charge: $263 for 3/4-inch meter

*In June of 1981, the Green River Valley Water District completed a $1.5
million expansion project, which increased the water treatment plant
capacity from 2 million gallons per day to 4 million gallons per day.
The project also included the laying of approximately 16 miles of water
line.

17




Raw Water

Surface water sources - Green River
Average discharge - Green River at Munfordville, Kentucky, 2,710 cfs
(55 years, USGS)
Expected ground water yield - 5 gpm or less in northwest corner and
southern Barren County; 5 to 50 gpm in northern one-third of county;
50 to 200 gpm in central part of county

Sewerage

Company serving Cave City - Cave City Water and Sewer Company*
P. 0. Box 191
Cave City, Kentucky 42127
(502) 773-2416
Design capacity - 320,000 gallons per day
Average daily flow - 200,000 gallons
Treatment - Primary and secondary
Type treatment - Grit chamber, communitor, primary clarifier,
trickling filter, secondary clarifier, chlorine contact chamber,
digester, and drying beds
Treated effluent discharged into - Sinkhole to subterranean stream
Size of sanitary mains - 6, 8, 10, and 12 inches
Rates - 80 percent of monthly water bill
Tap-on charge: $200 (Minimum)

*A regional sewer system is proposed for Cave City, Horse Cave, and Park
City. Under this proposal!, each community will provide its own treatment
and the treated effluent will be pumped to the Green River at Lowler's Bend.

18




CLIMATE

Temperature

Normal (30-year record)

Average annual 1981

Record highest, September 1954 (37-year record)

Record Towest, January 1963 (37-year record)

Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)

Mean annual snowfall (37-year record)

Total precipitation 1981

Mean number days precipitation (.01 inch or more)
(37-year record)

Mean number days thunderstorms (37-year record)

Prevailing Winds (17-year record)

Relative Humidity

1 a.m. 77 percent (17-year record)
7 a.m. 81 percent (18-year record)
1 p.m. 60 percent (18-year record)
7 p.m. 64 percent (18-year record)

Barren County

55.2 degrees
54.2 degrees
103.0 degrees
-21.0 degrees
4,729

44 .49 1inches
16.70 1inches
36.65 inches

130
46

South

Source: U. S. Department of Commerce, Environmental Science

Services Administration, Climatological Data, 1981.

Station of record: Lexington, Kentucky.

19



LOCAL GOVERNMENT

City

Structure - Mayor - 4-year term; 6 council members - 2-year terms
Budget 1982-83 - General Fund $296,725
1983 - Sewer Fund 204,000
Fees and Ticenses - Unloading license - $30 annually; business
licenses - $15 and up annually

County

Structure - County Judge/Executive - 4-year term;
7 magistrates - 4-year terms
Budget 1982-83 - General Fund $816,580; Road Fund $557,200

Assessed Value of Property, 1982*

Classes of Property Cave City Barren County
Real Estate $19,717,065 $368,408,307
Tangibles 5,418,641 89,777,832

Property Taxes

AT1 property in Kentucky is assessed at 100 percent of fair cash value.

Land and buildings are taxed by the state and may be taxed by local
Jurisdictions. The state rate is $0.224 per $100 of assessed valuation.

Manufacturing machinery, raw materials inventories, pollution control
equipment, and goods in the process of manufacture are not subject to
local taxation. The state rate is $0.15 per $100.

Other tangible personal property owned by manufacturers (automobiles,
trucks, finished goods, office furniture, office equipment) is taxed
by the state at $0.45 per $100 and may be taxed by local jurisdictions.

Intangible personal property located in Kentucky (money in hand, shares
of stock, notes, bonds, accounts receivable, and other credits) is taxed
by the state at $0.25 per $100, and is not subject to local taxation.

Property stored in public warehouses in a transit status is not subject
to local taxation. The state rate is only $0.015 per $100.

Private leaseholds in industrial facilities owned by cities or counties
and financed by industrial revenue bonds are subject to a state tax of
$0.015 per $100 of value (essentially the lessee's equity, adjusted for
appreciation or depreciation). Local taxation is not permitted.

*Excludes Homestead Exemptions.

20




Combined State and Local Rates Per $100 Valuation, 1982*
(100% assessment)

Kentucky school districts levy property taxes on property
located within induvidual school district boundaries. Two types of
school districts are operated in Kentucky: 1) independent school
districts which usually operate within a single city and often do not
cover the entire city; and 2) common school districts which operate
in portions of counties not covered by independent districts and cover
the entire county when there is no independent district. School district
boundaries are mutually exclusive and do not cross.

Site Inside Site Inside
City of Cave City City of Cave City
and within the and within the Site Inside
Caverna Independent Barren County Unincorporated
School District School District Barren County
1. Land and buildings $1.0891 $0.7371 $0.5584

2. Mfg. machinery, raw

materials, goods in

process, pollution

control equipment 0.1500 0.1500 0.1500
3. Finished goods,

office equipment,

vehicles, other

tangibles 1.4176 1.0316 0.8529
4. Intangibles (accounts

rec., notes, bonds,

etc.) 0.2500 0.2500 0.2500
5. Property stored in

public warehouses

in a transit status 0.0150 0.0Q150 0.0150
6. Leaseholds in

industrial revenue

bond financed plants 0.0150 0.0150 0.0150

*Kentucky Department of Economic Development.

21




Planning and Zoning

Joint agency - Joint City-County Planning Commission of Barren County*

Zoning enforced - Within the city of Glasgow only
Subdivision regulation enforced - County-wide
Local codes enforced - Building (county-wide)
Mandatory state codes enforced - Kentucky Plumbing Code, National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Safety

Police
Total staff
Radio-patrol cars

Fire

Insurance Services Office,
Public Protection

Classification
Volunteers

Refuse Collection and Disposal

Type Service

Fee charged:
residential
business
industrial

Collection frequency:

residential

business

industrial
Trash pickup
Disposal method

Cave City

5 full-time
1 part-time
3

Cave City

Private

$4.40 per month
$10 to $35 per month